

泰州市荣盛化纤制品厂
Taizhou City Rongsheng Chemical Fibre Products Factory

安全网拉伸试验报告

MILL TEST CERTIFICATE (1500kN)			
Nominal tensile breaking strength	5 .0(KN)	Material	PP
Structure/diameter	Gangway Net	Specification/diameter	4*16m
Tensile machine	XJC1500	Validity	28-02-2021– 27-02-2023
Ambient Temperature	8°C	Humidity	71%
Serial No.	6	Actual diameter	
Pitch	15mm	Actual tensile Breaking strength	5.2kN
Tensile Speed		Breaking part	Within standard range
Nominal rope density		Actual rope density	
Test result	Qualified through testing	Date	28-02-2021
Customer			

泰州市荣盛化纤制品厂

